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ADO GOLDKANTE GMBH & CO. KG
ZIMMERSMUHLENWEG 14-18,OBERURSEL,D-61440,GERMANY

The following sample(s) was/were submitted and identified on behalf of the client as:
  

Sample Description : (A)One sample of cutting

Item No. : 1585
Country of Destination : HK/ ASIA/ ME/ NTERNATIONAL

Sample Receiving Date : Jan 21,2020 
Testing Period : Jan 21,2020 – Feb 03,2020

  

Test Result(s) : For further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant 

Conclusions  : Abrasion Resistance M 

Remarks : M = Meet specified requirement 

Signed for and on behalf of
SGS (Hong Kong) Limited

  

  

Chan Kai Kong, Alfred 
Assistant Technical Manager
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Test Result 

Abrasion Resistance
  

(DIN EN ISO 12947-2:2017; Martindale Abrasion & Pilling Tester, Pressure: 9kPa)
  
  

- Unit (A) Requirement 

The quoted result Rubs Exceed 55000 
Exceeds 55000 

rubs 
Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good.

***** End of Report *****  


